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Sr.No. Part Name Part no. Qty.
1 Main Body 210101 1
2 Guide Strip 8mm 210311 1
3 Guide Strip 12mm 210310 2
4 Gib 210501 1
5 SHC Grub Screw M5 x 20 _ Round End 211701 4
6 Lock nut M5 101760100 4
7 Guide Plate machining 120173100 1
8 Rack 120209100 1
9 SCH Screw M5 X 25 121763100 2
10 Int.tooth lock washer M5 101739100 2
11 Spindle 210202 1
12 Spindle bush 210203 2
13 Spindle Lock countersunk screw M6 x 16 211705 1
14 Spindle cap 210217 1
15 Handle lever SA 219902 3
16 Base SA 129947100 1
17 SHC Screw M8 x 25 101712100 2
18 Tooth Lock Washer M8 101736100 4
19 Cord Clamp 210406 1
20 SH screw M4 x 8 121761100 10
21 Spiral Gland 109909102 1
22 Fuse CE 8 amp 211351 1
23 Switch Plate 212001 1
24 Main Switch 101302100 1
25 Power protection switch 101320100 1
26 Cable conduit 211306 0.3 Mtr.
27 Gland PG9 211309 2
28 Coolant bottle 210405 1
29 Spec.plate 121495100 1
30 NRB Bracket Machining 120187100 1
31 NRB HK3516 120903100 1
32 SH  Screw M6 X 40 121770100 2
33 Plain washer M6 101709100 2
34 Key 210215 1
35 Drill Unit 129979100 1
36 SH  Screw M6 X 30 101750100 4
37 Side Cap 120410100 1
38 PH SELF TAP 4.8X19     (80201279) 121774100 4
39 SH Grub screw M10 x 8 101744100 2
40 Lock foil 210301 1
41 SH M3X10   * 231704 2
42 Belt clamp SA   * 219911 1
43 SHC Screw M8 x 20 101708100 2
44 Main body gasket 210318 1

45
3 PIN 16AMP POWER CORD CE-1SQMM 
X3CORE X 3.1 MTR * 721301 1
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